EXPLODED PARTS LIST Year: 2016

Page(s): 1/2
VPHA43 E

1
ALTERNATE ASSEMBLY :
FOR CLUTCH DRUM & ;
PINION GEAR :
==— —9 |
S — |
1

1

1

1

1

1

1

— 35

ﬁ; S J 2T p \\ y
- e 24 o e
m —— mﬁ‘ 5 1(-': 23 % L e
T— > . -36 — \v/ —
B o B 7 -
13— S 16 . v /)
‘ ; a_- — 14 " _z,‘/
s s 12 ~ L\\‘ // 70
i ‘_’__,_.—-"10 _.._/\\ J
= /\ '—/._—/{ | 1/)
e — 15 N\ //
L— ) ""'f
39\\

7

/
\\D U // 18 I"_./—.’Z /
:( | Gl )1// Sy \ /

—f—-! ———
N4 P ) o
- " ,/‘/\}‘ws;/ 4 <,\{
- _ =19 28 \)
[ P o o .
20 E A vy
Syl v b

Power head and auger parts




EXPLODED PARTS LIST

Year: 2016

Page(s): 2/2

VPHA43E

=2
o

Code

Name

Qty

No

Code |

Name

| aty

GAS ENGINE, 43 CC

HANDLEBAR, FOAMED

020651

TRANSMISSION COMPLETE

027241

TRIGGER ASSEMBLY

BOLT 10-24 X 1-1/4 PHILLIPS TRUSS HD

29

BOLT 1/4-28 X 5/8 HH GR5

028417

THROTTLE CABLE

30

NUT 1/4-28 BI-WAY LOCK

BOLT 1/4-20 X 3/4 HH GR5 BLK

037655

GEAR CASE TOP

31

020647

FISHTAIL POINT SHARPENED

Ol |N|OO||HR|WIN]|EF

037653

CLUTCH DRUM

32

BOLT 3/8-16 X 1-1/2 HH

=
o

034376

BALL BEARING R12 DOUBLE LIP

33

NUT 3/8-16 HEX LOCK BI-WAY

[EEN
[

037654

GEAR 7T PINION THREADED,5/8= THREAD

=
N

SNAP RING

[ERN
w

DOWEL PIN STEEL 1/4” X 1/2”

=
S

037656

GEAR 44T 3/4” HOLE

[ERN
(2]

037657

GASKET

=
(o)}

034378

BALL BEARING R10

39

POSITION PIN

[ERN
~N

037658

GEAR 48T

40

NUT

=
co

037659

GEARCASEBOTTOM

[ERY
(Vo]

037660

SHAFT OUTPUT 7/8”

N
o

BOLT 1/4-20 X 1-1/2 SHCS

21

BOLT 1/4-20 X 2 SHCS F-T

MNP RIRINRIRIRINIRWRRIR]RRR]RR]-

ALTERNATE ASSEMBLY

9

037653

CLUTCH DRUM

[EEN

11

037654

GEAR 7T PINION THREADED, 5/8” THREAD

35

SPACER

[EEN

GEAR ASSEMBLY

17

037658

GEAR 48T

36

037661

GEAR10T

37

SNAP RING 19

38

KEY 5X5X12

RlR|R]~

22%

018513

EARTH AUGER 4”, COMPLETE

020242

EARTH AUGER 6, COMPLETE

020243

EARTH AUGER 8”, COMPLETE

021962

EARTH AUGER 10”, COMPLETE

23

BOLT 5/16-18 X 2 HHCS GR5

24

WASHER, FLAT 5/16” STANDARD

25

NUT 5/16-18 BI-WAY LOCK

26

020652

SHOCK TOP 1-PC

27

020653

SHOCK SPRING

28**

020648

EARTH BLADE, 4”

020649

EARTH BLADE, 6”

020650

EARTH BLADE, 8”

034447

EARTH BLADE, 10”

037662

EARTH BLADE, 12”

RlRrlRr|R|R|[R]RINININ]IR IR~ -

Power head and auger parts




Village Year: 2016
/{&7 @\EPHRE EXPLODED PARTS LIST Pageld: 172
<O PHRTS VPH43 E

e e S et e S i e e

e : '

Iy o

s 2‘ (8
/% E
=

Engine parts




Year: 2016
EXPLODED PARTS LIST R
VPHA43 E

No | Code Name Qty [ No | Code Name Qty
1 | 020654 |FLYWHEEL, MAGNETO 1 49 BOLT W/WASHER M5 X 25MM 2
2 NUT,FLANGE M8 1 50 BOLT M5 X 50MM 2
3 WASHER, ROTOR 2 51 GUARD SCREW 1
4 | 013487 |CLUTCH ROTOR ASSEMBLY 1 52 KEY, FLYWHEEL 1
5 SPRING, CLUTCH 1 53 | 010871 |FILTER, FUEL 1
6 WASHER, SPRING 2 54 SELF-DRIVE SCREW ST4X8 2
7 | 020656 [BOLT, SHOULDER 2 55 COVER, AIR FILTER 1
8 PIN, LOCATING 2 56 BASE, AIR FILTER 1
9 | 020657 [MOUNT RING & SHROUD 1 57 FOAM AIR FILTER 1
10 | 009827 |RECOIL CLUTCH 1 58 PLATE, REINFORCEMENT 1
11 | 013531 |PLATE RECOIL 1 59 BOLT CHOKE LEVER 1
12 | 020673 [HANDLE, RECOIL (STANDARD) 1 60 WASHER CHOKE LEVER 2
13 RECOIL ASSEMBLY WITH STANDARD HANDLE 1 61 NUT, NYLOC, CHOKE LEVER 1
14 | 020658 [IGNITION COIL 1 62 CHOKE LEVER 1
15 | 020659 [SHROUD ENGINE 1 63 CHOKE PADDLE 1
16 BOLT, STUD M6 X 62MM 2 - FUEL LINE HOSE & FILTER 1
17 | 020674 |GASKET, MUFFLER 1 - KIT, CARBURETOR 1
18 | 020675 |[MUFFLER 1 64 GAS TANK RUBBER PLATE 2
19 | 020676 |COVER, MUFFLER 1 65 GAS TANK BOARD 1
20 | 010866 [SPARK PLUG 1 66 RUBBER BUSHING 1
21 | 020660 [COVER. ENGINE SHROUD 1

22 | 020661 [GASKET, INTAKE 1

23 | 020662 |WINPIPE INTAKE 43CC/51CC 1

24 | 020663 |GASKET, CARBURETOR 1

25 | 020664 [CARBURETOR 1

26 O-RING, CARBURETOR 1

27 | 020863 [PRIMER BULB 1

28 | 020665 [BASE, INTAKE 1

29 | 020666 [CHOKE LEVER, SIDE MOUNT 1

30 | 020667 [CHOKE COVER 1

31 SCREW'THROTTLE LEVER 1

32 PLATE, INTAKE COVER ADAPTER 1

33 COVER, AIR FILTER 1

34 | 020668 |AIR FILTER 1

35 | 020669 [COVER INTAKE 1

36 GAS TANK 1

37 | 020677 [GAS TANK 1

38 | 020678 [GAS CAP, MANUAL VENTING 1

39 | 020680 [SHROUD, GAS TANK 1

40 | 020670 |SWITCH, ROCKER 1

41 | 020857 |GROMMET, 2-HOLE GAS TANK 1

42 | 013510 |HOSE, PRIMER LINE 1

43 | 013509 |HOSE, FUEL LINE 1

44 BOLT W/WASHER PHILLIPS HH 4

45 NUT, FLANGE M6 2

46 BOLT W/WASHER M5 X 12MM 3

47 BOLT W/WASHER PH M5 X 18MM | 7

48 BOLT HH M5X20MM 2

Engine parts




	11.pdf
	22.pdf
	33.pdf
	44.pdf

